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Customer Data
BodnBols smeogbmds 2 Lageogemo Bodwydol bedgdo 83 300/150/50
Quantity of samples Size of test samples , mm
~ 899mgEob Bggagoo
w7+« Test Results

Bodwdols # N i
Sample UL ! :
SR 9.5.2024 9.5.2024
Test Day o T
Boddob bbmgabgds , o
Sample age , day 28+ 28+
3o8m3c00l babaGderozmds |, §a
Duration of test , sec 102 105
Bodmdols bmigdo , 83 : .
Sample size , mm A/B + o .~ 300/150 300/ 150

H 50 50
OOFIe0 ol a0 4521 4.355
Concrete weight , kg ) ;
Beazreomdooo fmbs |, 33/8%
Density weight , kg/n® 3014.00 2903.33
863930 @s@zoMmys , 36
Load of destruction , kN 1194 1233.1
Loddgoey 3mddss®y , R, 8335
Strength on compression , R , Mpa 398 411
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BEnm3ols Lydramm Lod@dzoggs R = 40.45 9335

Block average/s«tr’é'ﬁgf}hli(\ =40.45 MPa
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CUSTOMER : "330930" DATE : 5/9/2024
CUSTOMER I modmfAsEmGino RAPOR NO 1 #4/9.5.2024
ADRESS 1 : Orxevi STANDARD H
ADRESS 2 H RESERVE 1 .
BLOCK TYPE : dmAEnnFAn 30x15x5 RESERVE 2 .
: RESERVE 3
T o [WoTH LENGTH HEIGHT WEIGHT DENSITY SAMPLE DATE  [TEST DATE SAMPLE DAY  |FORCE STRENGTH
' mm mm mm g gfcm3 t1 t2 day kN N/mm2
1 100 300 50 4521 3014.00 29.3.2024 9.5.2024 28+ 1194.00 139.80
2 100 300 50 4355 2903.33 29.3.2024 9.5.2024 28+
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AVARAGE
AVR.3DAY
AVR.7DAY
AVR.28DAY
kN Mpa
120 40
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960 32
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